
CVC Testing Technology (Shenzhen) Co., Ltd.

Test Report No.: FCCSZ2025-0005-RF5-A1 Page 21 of 77

Band2-20MHz-16QAM-18700-1RB#0-PASS Band2-20MHz-16QAM-18700-100RB#0-PASS

Band2-20MHz-16QAM-18900-1RB#0-PASS Band2-20MHz-16QAM-18900-100RB#0-PASS

Band2-20MHz-16QAM-19100-1RB#0-PASS Band2-20MHz-16QAM-19100-100RB#0-PASS
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Appendix C: 26dB Bandwidth and Occupied Bandwidth

Test Result

Band Bandwidth Modulation Channel RB Configuration

Occupied

Bandwidth

(MHz)

26dB Bandwidth

(MHz)
Verdict

Band2 1.4MHz QPSK 18607 6RB#0 1.099 1.30 PASS

Band2 1.4MHz QPSK 18900 6RB#0 1.087 1.26 PASS

Band2 1.4MHz QPSK 19193 6RB#0 1.093 1.29 PASS

Band2 1.4MHz 16QAM 18607 6RB#0 1.084 1.28 PASS

Band2 1.4MHz 16QAM 18900 6RB#0 1.08 1.24 PASS

Band2 1.4MHz 16QAM 19193 6RB#0 1.089 1.25 PASS

Band2 3MHz QPSK 18615 15RB#0 2.683 2.88 PASS

Band2 3MHz QPSK 18900 15RB#0 2.676 2.87 PASS

Band2 3MHz QPSK 19185 15RB#0 2.704 2.91 PASS

Band2 3MHz 16QAM 18615 15RB#0 2.695 2.93 PASS

Band2 3MHz 16QAM 18900 15RB#0 2.69 2.93 PASS

Band2 3MHz 16QAM 19185 15RB#0 2.706 2.91 PASS

Band2 5MHz QPSK 18625 25RB#0 4.484 4.87 PASS

Band2 5MHz QPSK 18900 25RB#0 4.506 4.88 PASS

Band2 5MHz QPSK 19175 25RB#0 4.525 4.87 PASS

Band2 5MHz 16QAM 18625 25RB#0 4.512 4.95 PASS

Band2 5MHz 16QAM 18900 25RB#0 4.497 4.93 PASS

Band2 5MHz 16QAM 19175 25RB#0 4.496 4.89 PASS

Band2 10MHz QPSK 18650 50RB#0 8.938 9.53 PASS

Band2 10MHz QPSK 18900 50RB#0 9.009 9.73 PASS

Band2 10MHz QPSK 19150 50RB#0 8.958 9.80 PASS

Band2 10MHz 16QAM 18650 50RB#0 9.032 9.70 PASS

Band2 10MHz 16QAM 18900 50RB#0 8.991 9.50 PASS

Band2 10MHz 16QAM 19150 50RB#0 8.996 9.63 PASS

Band2 15MHz QPSK 18675 75RB#0 13.438 14.30 PASS

Band2 15MHz QPSK 18900 75RB#0 13.463 14.60 PASS

Band2 15MHz QPSK 19125 75RB#0 13.443 14.45 PASS

Band2 15MHz 16QAM 18675 75RB#0 13.421 14.60 PASS

Band2 15MHz 16QAM 18900 75RB#0 13.424 14.45 PASS

Band2 15MHz 16QAM 19125 75RB#0 13.517 14.55 PASS

Band2 20MHz QPSK 18700 100RB#0 18.026 19.20 PASS

Band2 20MHz QPSK 18900 100RB#0 18.021 19.27 PASS

Band2 20MHz QPSK 19100 100RB#0 17.921 19.40 PASS

Band2 20MHz 16QAM 18700 100RB#0 17.989 19.40 PASS
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Band2 20MHz 16QAM 18900 100RB#0 18.024 19.60 PASS

Band2 20MHz 16QAM 19100 100RB#0 17.944 19.60 PASS
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Test Graphs

Band2-1.4MHz-QPSK-18607-6RB#0-PASS Band2-1.4MHz-QPSK-18900-6RB#0-PASS

Band2-1.4MHz-QPSK-19193-6RB#0-PASS Band2-1.4MHz-16QAM-18607-6RB#0-PASS

Band2-1.4MHz-16QAM-18900-6RB#0-PASS Band2-1.4MHz-16QAM-19193-6RB#0-PASS



CVC Testing Technology (Shenzhen) Co., Ltd.

Test Report No.: FCCSZ2025-0005-RF5-A1 Page 25 of 77

Band2-3MHz-QPSK-18615-15RB#0-PASS Band2-3MHz-QPSK-18900-15RB#0-PASS

Band2-3MHz-QPSK-19185-15RB#0-PASS Band2-3MHz-16QAM-18615-15RB#0-PASS

Band2-3MHz-16QAM-18900-15RB#0-PASS Band2-3MHz-16QAM-19185-15RB#0-PASS
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Band2-5MHz-QPSK-18625-25RB#0-PASS Band2-5MHz-QPSK-18900-25RB#0-PASS

Band2-5MHz-QPSK-19175-25RB#0-PASS Band2-5MHz-16QAM-18625-25RB#0-PASS

Band2-5MHz-16QAM-18900-25RB#0-PASS Band2-5MHz-16QAM-19175-25RB#0-PASS



CVC Testing Technology (Shenzhen) Co., Ltd.

Test Report No.: FCCSZ2025-0005-RF5-A1 Page 27 of 77

Band2-10MHz-QPSK-18650-50RB#0-PASS Band2-10MHz-QPSK-18900-50RB#0-PASS

Band2-10MHz-QPSK-19150-50RB#0-PASS Band2-10MHz-16QAM-18650-50RB#0-PASS

Band2-10MHz-16QAM-18900-50RB#0-PASS Band2-10MHz-16QAM-19150-50RB#0-PASS
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Band2-15MHz-QPSK-18675-75RB#0-PASS Band2-15MHz-QPSK-18900-75RB#0-PASS

Band2-15MHz-QPSK-19125-75RB#0-PASS Band2-15MHz-16QAM-18675-75RB#0-PASS

Band2-15MHz-16QAM-18900-75RB#0-PASS Band2-15MHz-16QAM-19125-75RB#0-PASS
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Band2-20MHz-QPSK-18700-100RB#0-PASS Band2-20MHz-QPSK-18900-100RB#0-PASS

Band2-20MHz-QPSK-19100-100RB#0-PASS Band2-20MHz-16QAM-18700-100RB#0-PASS

Band2-20MHz-16QAM-18900-100RB#0-PASS Band2-20MHz-16QAM-19100-100RB#0-PASS
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Appendix D: Band Edge

Test Result

Band Bandwidth Modulation Channel RB Configuration Result(dBm) Verdict

Band2 1.4MHz QPSK 18607 1RB#0 -22.22 PASS

Band2 1.4MHz QPSK 18607 1RB#5 -36.03 PASS

Band2 1.4MHz QPSK 18607 6RB#0 -16.54 PASS

Band2 1.4MHz QPSK 19193 1RB#0 -36.26 PASS

Band2 1.4MHz QPSK 19193 1RB#5 -22.95 PASS

Band2 1.4MHz QPSK 19193 6RB#0 -23.88 PASS

Band2 1.4MHz 16QAM 18607 1RB#0 -21.42 PASS

Band2 1.4MHz 16QAM 18607 1RB#5 -35.54 PASS

Band2 1.4MHz 16QAM 18607 6RB#0 -19.37 PASS

Band2 1.4MHz 16QAM 19193 1RB#0 -35.64 PASS

Band2 1.4MHz 16QAM 19193 1RB#5 -25.09 PASS

Band2 1.4MHz 16QAM 19193 6RB#0 -21.76 PASS

Band2 3MHz QPSK 18615 1RB#0 -19.62 PASS

Band2 3MHz QPSK 18615 1RB#14 -37.81 PASS

Band2 3MHz QPSK 18615 15RB#0 -23.86 PASS

Band2 3MHz QPSK 19185 1RB#0 -39.57 PASS

Band2 3MHz QPSK 19185 1RB#14 -20.61 PASS

Band2 3MHz QPSK 19185 15RB#0 -19.88 PASS

Band2 3MHz 16QAM 18615 1RB#0 -20.08 PASS

Band2 3MHz 16QAM 18615 1RB#14 -34.28 PASS

Band2 3MHz 16QAM 18615 15RB#0 -21.76 PASS

Band2 3MHz 16QAM 19185 1RB#0 -37.81 PASS

Band2 3MHz 16QAM 19185 1RB#14 -20.91 PASS

Band2 3MHz 16QAM 19185 15RB#0 -17.70 PASS

Band2 5MHz QPSK 18625 1RB#0 -18.74 PASS

Band2 5MHz QPSK 18625 1RB#24 -38.91 PASS

Band2 5MHz QPSK 18625 25RB#0 -19.01 PASS

Band2 5MHz QPSK 19175 1RB#0 -29.24 PASS

Band2 5MHz QPSK 19175 1RB#24 -18.81 PASS

Band2 5MHz QPSK 19175 25RB#0 -23.55 PASS

Band2 5MHz 16QAM 18625 1RB#0 -17.49 PASS

Band2 5MHz 16QAM 18625 1RB#24 -26.35 PASS

Band2 5MHz 16QAM 18625 25RB#0 -16.26 PASS

Band2 5MHz 16QAM 19175 1RB#0 -39.10 PASS

Band2 5MHz 16QAM 19175 1RB#24 -18.38 PASS

Band2 5MHz 16QAM 19175 25RB#0 -20.18 PASS
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Band2 10MHz QPSK 18650 1RB#0 -21.11 PASS

Band2 10MHz QPSK 18650 1RB#49 -40.13 PASS

Band2 10MHz QPSK 18650 50RB#0 -22.06 PASS

Band2 10MHz QPSK 19150 1RB#0 -31.20 PASS

Band2 10MHz QPSK 19150 1RB#49 -21.05 PASS

Band2 10MHz QPSK 19150 50RB#0 -27.16 PASS

Band2 10MHz 16QAM 18650 1RB#0 -20.82 PASS

Band2 10MHz 16QAM 18650 1RB#49 -39.29 PASS

Band2 10MHz 16QAM 18650 50RB#0 -18.97 PASS

Band2 10MHz 16QAM 19150 1RB#0 -40.34 PASS

Band2 10MHz 16QAM 19150 1RB#49 -20.80 PASS

Band2 10MHz 16QAM 19150 50RB#0 -22.77 PASS

Band2 15MHz QPSK 18675 1RB#0 -22.42 PASS

Band2 15MHz QPSK 18675 1RB#74 -38.59 PASS

Band2 15MHz QPSK 18675 75RB#0 -22.58 PASS

Band2 15MHz QPSK 19125 1RB#0 -42.61 PASS

Band2 15MHz QPSK 19125 1RB#74 -23.09 PASS

Band2 15MHz QPSK 19125 75RB#0 -27.11 PASS

Band2 15MHz 16QAM 18675 1RB#0 -21.68 PASS

Band2 15MHz 16QAM 18675 1RB#74 -41.14 PASS

Band2 15MHz 16QAM 18675 75RB#0 -19.89 PASS

Band2 15MHz 16QAM 19125 1RB#0 -41.77 PASS

Band2 15MHz 16QAM 19125 1RB#74 -22.65 PASS

Band2 15MHz 16QAM 19125 75RB#0 -23.77 PASS

Band2 20MHz QPSK 18700 1RB#0 -24.48 PASS

Band2 20MHz QPSK 18700 1RB#99 -41.99 PASS

Band2 20MHz QPSK 18700 100RB#0 -26.68 PASS

Band2 20MHz QPSK 19100 1RB#0 -42.18 PASS

Band2 20MHz QPSK 19100 1RB#99 -25.17 PASS

Band2 20MHz QPSK 19100 100RB#0 -29.63 PASS

Band2 20MHz 16QAM 18700 1RB#0 -24.07 PASS

Band2 20MHz 16QAM 18700 1RB#99 -41.44 PASS

Band2 20MHz 16QAM 18700 100RB#0 -23.18 PASS

Band2 20MHz 16QAM 19100 1RB#0 -41.90 PASS

Band2 20MHz 16QAM 19100 1RB#99 -24.23 PASS

Band2 20MHz 16QAM 19100 100RB#0 -25.70 PASS
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Test Graphs

Band2_1.4MHz_QPSK_18607_1RB#0 Band2_1.4MHz_QPSK_18607_1RB#5

Band2_1.4MHz_QPSK_18607_6RB#0 Band2_1.4MHz_QPSK_19193_1RB#0

Band2_1.4MHz_QPSK_19193_1RB#5 Band2_1.4MHz_QPSK_19193_6RB#0
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Band2_1.4MHz_16QAM_18607_1RB#0 Band2_1.4MHz_16QAM_18607_1RB#5

Band2_1.4MHz_16QAM_18607_6RB#0 Band2_1.4MHz_16QAM_19193_1RB#0

Band2_1.4MHz_16QAM_19193_1RB#5 Band2_1.4MHz_16QAM_19193_6RB#0
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Band2_3MHz_QPSK_18615_1RB#0 Band2_3MHz_QPSK_18615_1RB#14

Band2_3MHz_QPSK_18615_15RB#0 Band2_3MHz_QPSK_19185_1RB#0

Band2_3MHz_QPSK_19185_1RB#14 Band2_3MHz_QPSK_19185_15RB#0
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Band2_3MHz_16QAM_18615_1RB#0 Band2_3MHz_16QAM_18615_1RB#14

Band2_3MHz_16QAM_18615_15RB#0 Band2_3MHz_16QAM_19185_1RB#0

Band2_3MHz_16QAM_19185_1RB#14
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Band2_3MHz_16QAM_19185_15RB#0 Band2_5MHz_QPSK_18625_1RB#0

Band2_5MHz_QPSK_18625_1RB#24 Band2_5MHz_QPSK_18625_25RB#0

Band2_5MHz_QPSK_19175_1RB#0 Band2_5MHz_QPSK_19175_1RB#24
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Band2_5MHz_QPSK_19175_25RB#0 Band2_5MHz_16QAM_18625_1RB#0

Band2_5MHz_16QAM_18625_1RB#24 Band2_5MHz_16QAM_18625_25RB#0

Band2_5MHz_16QAM_19175_1RB#0 Band2_5MHz_16QAM_19175_1RB#24
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Band2_5MHz_16QAM_19175_25RB#0 Band2_10MHz_QPSK_18650_1RB#0

Band2_10MHz_QPSK_18650_1RB#49 Band2_10MHz_QPSK_18650_50RB#0

Band2_10MHz_QPSK_19150_1RB#0 Band2_10MHz_QPSK_19150_1RB#49
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Band2_10MHz_QPSK_19150_50RB#0 Band2_10MHz_16QAM_18650_1RB#0

Band2_10MHz_16QAM_18650_1RB#49 Band2_10MHz_16QAM_18650_50RB#0

Band2_10MHz_16QAM_19150_1RB#0 Band2_10MHz_16QAM_19150_1RB#49
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Band2_10MHz_16QAM_19150_50RB#0 Band2_15MHz_QPSK_18675_1RB#0

Band2_15MHz_QPSK_18675_1RB#74 Band2_15MHz_QPSK_18675_75RB#0

Band2_15MHz_QPSK_19125_1RB#0 Band2_15MHz_QPSK_19125_1RB#74
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